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Part List

F115TJRB-PUMP 2003 / INTAKE ASSEMBLY F115

REF

NO

0o N~ W N

PART
NUMBER

6H1-JD013-33-00

6H1-JD013-32-00
6H1-1JD014-31-00
6H1-JD001-17-00
6H4-1D000-14-00
6H1-JD013-19-00
6H1-JD006-25-00
6H1-JD001-06-25

PART NAME

INTAKE ASSEMBLY, FLANGED
7/3/8"

.INTAKE CASING, FLANGED
.LINER, FLANGED 7-3/8"
.GRILL BAR

.GRILL ROD

.STUD, 5/16-18

.NUT, 5/16-18

IMPELLER 7-3/8"

QUANTITY
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F115TJRB-PUMP 2003 / DRIVE 1 F115
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Part List

F115TJRB-PUMP 2003 / DRIVE 1 F115

REF

NO
1

23
24
25

PART
NUMBER

68V-1JD001-65-50
68V-IJD001-65-61

6H1-JD003-93-05

6H4-1JD005-06-00
6H4-1JD005-07-00
6H4-1D005-21-00
6H4-1JD005-17-00
6H4-1D005-02-00
6H4-1D004-04-00
6H4-1D004-32-00
6H4-1D005-27-00
6H4-1JD005-17-00
6H4-1JD005-06-00
6H4-1JD005-07-00
6H1-1JD005-13-00
6H1-1JD006-02-01
6H4-1JD006-40-00
6H1-1JD001-36-00
6H1-1JD004-34-00
6H1-1JD001-21-00
6H1-1JD007-81-00
6H1-1JD001-22-10
6H4-1JD000-41-00

90280-04M05-00
6H4-JD005-11-00
67F-JD001-71-90

PART NAME

DRIVESHAFT ONLY

DRIVESHAFT ASSEMBLY
W/BEARING CARRIER

.BEARING CARRIER W/SEAL,

O-RINGS

.SHAFT SEAL (N472324)
.SHAFT SEAL (N6324S)
.0-RING

.RETAINING RING
BEARING (7305B-UA)
BACK-UP WASHER

SEAL RING ASSY, LARGE
O-RING (568-141)
.RETAINING RING
.SHAFT SEAL (N472324)
SHAFT SEAL (N6324S)
RETAINING RING

BOLT

WASHER, SPRING LOCK
SHAFT SLEEVE, IMPELLER
KEY, TEE

SHIM WASHER

NUT KEEPER

NUT, DRIVESHAFT FLAT

SHAFT BEARING THRUST
RING

.KEY, WOODRUFF
RETAINING RING
TORSIONAL DAMPER KIT

QUANTITY
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F115TJRB-PUMP 2003 / MAIN HOUSING F115




Part List

F115TJRB-PUMP 2003 / MAIN HOUSING F115

REF
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27

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

PART
NUMBER

6E5-1D009-41-01
6H4-1JD006-31-00
6H4-1JD009-75-00
6H4-1JD005-39-00
67F-1JD008-45-00
6H4-1D006-21-00
6H1-1JD001-28-00
67F-1JD001-49-70
6H1-1JD001-03-40
6H4-1D001-04-30
6H1-1JD005-73-00
63D-JD005-53-02
6H4-1D006-23-00
6H4-1D005-74-10
6H4-1JD001-03-60
6H4-1D001-04-20
6H4-1JD006-35-00
6H4-1D006-24-00
6H4-1JD001-56-00
6H4-1D006-23-00
6H4-1JD005-61-00
6H4-1JD006-19-00
6H4-1D005-72-00
6H4-1D006-40-00
6H1-1JD001-17-30
6H1-1JD011-72-01

6H1-JD005-36-00

6H1-1JD008-23-00
6H4-1D005-74-00
6H4-1JD005-42-00
6H4-1D001-02-40
6H4-1JD001-02-50
6H4-1JD001-03-70
6H4-1JD001-03-80
6H4-1JD001-03-90
6H4-1JD001-17-00
67C-JD005-59-02
6H1-1JD001-17-80
6H1-1JD006-36-00
6H1-1JD006-08-00
6H1-1JD006-09-00
6H1-1JD006-10-00

PART NAME

MAIN HOUSING WEX. TUBE
DOWEL PIN

GREASE HOSE

GREASE FITTING

U-BOLT 1-3/8"

NUT, NYLOC

EXHAUST TUBE

GATE BUMPER

SHIFT CAM LARGE

SHAFT, ROLLER

BOLT

BALL END

NYLOC

BOLT, HEX HEAD NYLOC
CAM, ECCENTRIC DRILLED
SHAFT, ROLLER

WASHER, PLAIN

NUT, FIBER LOCK
BRACKET, CABLE SUPPORT
NYLOC

SCREW

NUT, FIBER LOCK

BOLT

WASHER, SPRING LOCK
GATE ASSY LARGE CAM 1/2"

GATE, PAINTED CAM LARGE
12"

NYLINER 4217A 1/2 ID
X .82"

PIN, REVERSE PIVOT
BOLT

SHIM

FLUSH SCREW

WASHER, FIBER M8
BUSHING, CAM

WASHER, CAM

SHIM, CAM

SPRING, GATE BUMPER
SCREW, NYLOC

SPRING GATE PIVOT 1/2"
WASHER, SPRING LOCK M10
BOLT 3/8-16 X 2-1/4"
BOLT 3/8-16 X 2-3/4"
BOLT 3/8-16 X 3"

QUANTITY
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F115TJRB-PUMP 2003 / WATER PUMP ADAPTER F115
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Pa rt L| St F115TJRB-PUMP 2003 / WATER PUMP ADAPTER F115

REF PART
- PART NAME QUANTITY REMARKS
NO NUMBER

1 | 6E5-JD009-36-00 ADAPTER, AA 1

2 |6E5-1D009-38-00 ADAPTER, WATER PUMP 1

3 |68V-IJD006-15-00 DOWEL PIN, 8 X 12MM 2

4 93606-12019-00 PIN, DOWEL 2

5  6E5-ID009-43-00 SHIFT ROD GUIDE 1

6 |6E5-ID006-07-00 BOLT, HEX HD 3/8-16 X 1- 1

1/2"

7 |6H4-1D006-36-00 WASHER, LOCK M10 12
6H4-1JD005-92-00 BOLT 7

9 |6H1-ID006-03-00 BOLT 4

10 |6E5-44311-00-00 HOUSING, WATER PUMP 1

11 /93210-37160-00 .0-RING 1

12 193210-86M38-00 .0-RING 1

13 | 6E5-44322-00-00 INSERT, CARTRIDGE 1

14 | 6E5-44352-01-00 .IMPELLER 1

15 | 6E5-44323-00-00 OUTER PLATE, CARTRIDGE 1

16 |6E5-44315-A0-00 .GASKET, WATER PUMP 1

Part Notes F115TJRB-PUMP 2003 / WATER PUMP ADAPTER F115
PART NUMBER NOTE TEXT

93210-86M38-00 OEM: This part number is among the Top 100 Most Popular Marine Maintenance Parts as of February 2013.

6E5-44352-01-00 OEM: This part number is among the Top 100 Most Popular Marine Maintenance Parts as of February 2013.




F115TJRB-PUMP 2003 / REPAIR KIT F115

SNAP, SEAL & O-RINGKIT | 1
Ref. No. 2 to 9




Part List

F115TJRB-PUMP 2003 / REPAIR KIT F115

REF

2
o
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PART
NUMBER

67F-1JD004-62-02
6H1-1JD005-13-00
6H4-1JD005-07-00
6H4-1JD005-17-00
6H4-1JD005-06-00
6H1-1JD005-27-00
6H1-1JD005-02-00
6H4-1JD005-11-00
6H4-1JD000-41-00

PART NAME

SNAP, SEAL & O-RING KIT
.RETAINING RING

.SHAFT SEAL (N6324S)
.RETAINING RING

.SHAFT SEAL (N472324)
.0-RING

.BEARING (U7305B-UA)
.RETAINING RING

.SHAFT BEARING THRUST
RING

QUANTITY
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F115TJRB-PUMP 2003 / MODELS IN THIS CATALOG

F115TJRA,B,C &D (‘02 ~ "05)

ALL THESE MODELS USE THIS SAME PARTS CATALOG.
BE SURE TO ORDER ONLY THOSE PARTS APPLICABLE
TO THE DESIRED MODEL.






